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HiZMETLERI A.S.
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{stanbul’ TURKIYE

N

EKO'I"EKS TEST REPORT

DENEY RAPORU

06-18

} (RS e — ER—

Customer name: YALIART WALLPAPER ‘
Address: BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONYA \
| Buyer name: 1\
Contact Person: IBRAHIM KACAR ‘
| Order No:
\ Article No:

Name and identity of test item: One sample of light beige wallpaper.
;\ The date of receipt of test item: 04.06.2018

| Re-submitted/re-confirmation
| date:

Number of pages of the report: 3

" Date of test: 04.06.2018-06.06.2018

| Remarks: - o

. Sampling: The results given in this report belong to the received sample by vendor.
\ End-Use: TextileWallpaper

i Care Label: =

|

i

1 The Turkish Accreditation Agency (TURKAK) is signatory fo the multilateral agreements of the European co-
| operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the

Mutual recognition of test reporis.
test and/or measurement results, the uncertainties (if applicable) with confidence probability and test
g s methods are given on the following pages which are part of this report.

]

& . |
g ‘ % Date Customer Representative Head of Test@oﬁlmry |
2 \ £ 07.06.2018 rvin YURTSEVEN Sevim A K\.{ . J
% B
Wrt shall not be reproduced other than in full excep

Testing reports without signature and seal are not valid.

-

03‘&’5\

ith the permission of the laboratory.
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
18022950~
ing-RER
06-18
REQUIRED TESTS RESULT COMMENTS
PHYSICAL PROPERTIES TESTS
Tear Strength P l
P: Pass
F: Fail

R: Refer to retailer technologist.
Requirement was given by vendor

REMARK:
Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwisc specified. The reported uncertainty Is
based on a standard uncertainty multiplied by a coverage factor k=2, providing 2 level of confidence of approximately 95 %. Tests marked (*)
in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

Note: The report issued on 06.06.2018 with the report number 18022950-ing was withdrawn and replaced with the report 18022950-
ing-RER issued on 07.06.2018 as the vendor required to change Name and identity of test item and add requirement

Page2/3



EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
18022950-
ing-RER
06-18

TEST RESULTS

TEAR STRENGTH; ISO 13937-1:2000

Elmatear C( 3262 g),pendulum.

The average results are given for weft and warp direction of five samples.

Performed in the conditioned room. (20+2°C - 65% +4)

RESULT REQUIREMENT
Weft 1596.2 g Min 585 g

Warp 14922 ¢ Min 653 g



TURKAK

j TURK AKREDITASYON KURUMU J———
5 TURKISH ACCREDITION AGENCY @
g d e’ st e
! arafindan akredite edilmis TURKAK
EKOTEKS LABORATUVAR ve GOZETIM @
HIZMETLERI A. §. N
Esenyurt Firuzkty Bulvari No:29 34325 Avcilar
istanbul/ TORKIYE 20583-T |
18022950~
EKOTEKS TEST REPORT | RER
DENEY RAPORU 06-18 |

Miigterinin adi: YALIART WALLPAPER i\

i Adresi: BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONYA \
:' Ahct firma: - ‘~
Tigili kisi: IBRAHIM KACAR \

Istek numarasi: - “i

Model numarasi: - 1\

Numunenin adi ve tarifi: Agik bej duvar kagidi . l

Numunenin kabul tarihi: 04.06.2018 i

Ilave numune ve/veya ilave - ¥

bilgi gelis tarihi: \

Deneyin yapildigi tarih: 04.06.2018-06.06.2013 1

Aciklamalar: - i

Numune alimi: Bu raporda verilen sonuglar miisteri tarafindan gonderilen numuneye aittir. ‘l‘

Numunenin son kullanimi: Tekstil Duvar Kagidi \

Yikama talimati: = \

Raporun sayfa sayist: 3

Tiirk Akreditasyon Kurumu (T URKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon ‘1
Birligi (EA) ve Uluslararast Laboratuvar Akreditasyon Birligi (ILAC) ile kargilikl taminma antlagmasini \
imzalanugtir.

Deney ve/ veya dlgiim sonuglari, genisletilmis Slclim belirsizlikleri (olmas: halinde) ve deney metodlart bu
iikanin tamamlayici kismi olan takip eden sayfalarda verilmistir. \

Icisi Laboratuv@ﬁ *l
VEN Sevim A. ﬂ o |

(<4 e
Bu rapor; laboratuvarin yazili izni olmadan kism pyalanip§ogaltilamaz.
mzasiz ve miihiirsiiz raporlar gegersizdir.

Tarih
07.06.2018

,.‘P\%

SM3103

O

Sayfal/3

" 3




EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A. §.
AB-0583-T
18022950-
RER
06-18
ISTENEN TESTLER SONUC [ ACIKLAMA
FIZIKSELN TESTLER
Yirtilma Mukavemeti | P [

P: Geger

F: Kalir

R: Alici firmanin teknik Kisisine basvurunuz.
Istenen degerler musteri tarafindan belirtilmistir,

— 1 L1 ]

NOT: Aksi belirtilmedigi takdirde testler ile ilgili kayitlar 5 yil, orjinal numuneler 3 ay saklanir. Raporlanan pﬁlirsiz’Ji_k,
genigletilmis belirsizlik olup standart belirsizlik kapsam faktort k=2 kullanilarak elde edilmistir. Guvenilirlik dizeyi % 95’tir.

Bu raporda (*) isaretli deneyler akreditasyon kapsamina dahil degildir.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz.
Imzasiz ve mihiirsiiz raporlar gegersizdir.

Not: 06.06.2018 tarihli 18022950 numarali rapor, misteri istegi Uzerine numune ad , tarifinin degisirilmesi ve
istenen deger eklenmesi nedeni ile iptal edilip 18022950-RER numaral; 07.06.2018 tarihli raporla degistirilmigtir

Sayfa2/3



EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A. s,

AB-0583-T

18022950-
RER

TEST SONUCLARI

YIRTILMA MUKAVEMETI; SO 13937-1:2000
Elmatear C( 3262 gpendulum,

Atk ve Cozgn yOnlerinde 5 adet sonucun ortalamas: verilmistir,
Kondisyon sartlarinda test edilmigtir. (20£2°C-65%:4).

SONU ISTENEN
Atk 15962 g Enaz 585 g
Cozgii 14922 g Enaz653 g

Sayta3/3
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EKOTEKS

EKOTEKS LABORATUVAR ve GOZETIM

Esenyurt Firuzkdy Bulvari No:29 34325 Availa

TURKAK
TURK AKREDITASYON KURUMU
TURKISH ACCREDITION AGENCY
tarafindan akredite edilmis

HIZMETLERI AS.

istanbul/ TURKIYE

|

8 s |

o 18019561~ i
TEST REPOR1 ING-RER a
DENEY RAPORI R |
J ]

. 0518 | E

Customer name:

Address:

Buyer name:
Contact Person:
Order No:

Article No:

Name and identity of test item

The date of receipt of test item:

Re-submitted/re-confirmation
date:

Date of test:

Remarks:

Sampling:

End-Use:

Care Label:
Number of pages of the report:

The Turkish Accreditation Agency (TURKAK) is signatory 1o
co-operation for the Accreditation (EA) and of the Internatio

Mutual recognition of test reporis.
r measurement results, the uncertaintie

Date

01.06.2018

YALIART WALLPAPER
BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONYA

iIBRAHIM KAGAR
B |

One sample of white wall paper.

10.05.2018
29.05.2018

10.05.2018-28.05.2018

The results given in this report belong to the received sample by vendor.

Wall paper

3
the multilateral agreements of the European

nal Laboratory Accreditation (ILAC) for the

if applicable) with confidence probability and test
this report.

LN
tive Head of Test%amry
N Sevim A. Y

~ |

<
T}mhall ndt be reproduced other than in full except with the permission of the laboratory.

Testing reporls without signature

and seal are not valid.

Page 1 /3




EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

| AB-0583-T |
—

| 18019561-
. INGRER |
1

1
} 05-18 |
. |

REQUIRED TESTS RESULT COMMENTS

MICROBIOLOGICAL TESTS
Antibacterial Activity [ - l

No requirement was given,

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified. The reported

) gt
uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95 %
Tests marked (*) in this report are not included in the accreditation schedule.

|

i This report shall not be reproduced other than in full exce

pt with the permission of the laboratory.
Testing reports without signature and seal are not valid

Note: The report issued on 29.05.2018 the report number 180195

61was withdrawn and replaced with the report 18019561-ing-
RER issued on 01.06.2018 as the vendor required to change info

rmation on name and identity of test item and end use.

Page2/3




EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.

AB-0583-T
i
18019561
ING-RER

05-18

TEST RESULTS
ANTIBACTERIAL ACTIVITY : JIS Z 2801 : 2012
| Microorganism | Staphylococccus aureusATCC 6538P (Gram (+)) |
Number of Bacteria Logarithmic Redgction
( cfulcm?) Log ( cfu/cm’)
| -
SOUSMSCCOmRN Senile Contact time After incubation
(0 h) (24 h) Log (Uo) Log ( Ut)
7.63x10° 3.63x10° 3.88 3.5
L e
Number of Bacteria Logarithmic Reductzion
( cfulem?®) Log ( cfulcm?)
After incubation
Treated (Test) Sample (24 h) Log (At) ]
6.25 0.80
i)
Antibacterial Activity Value “‘ Result Evaluation ]
R= (U)-(A) 276 R>2 i
%R %99.82 Effective |

Inoculation volume

0,4 ml

Measuring method

Plate count method

Type of sample material

Artificial leather

Size of sample

5x5 cm”’

Incubation conditions

35£1°C, 24 +1h, % 90 relative humidity

tConcentration of inoculum (CFU/mI)

5,02X10°

Note: The antibacterial product is determined that i
thereof obtained according to the testing method of th

R: Antibacterial activity

Ug: logarithm numbers of viable bacteria imm
U logarithm numbers of viable bacteria after
A¢ logarithm numbers of viable bacteria after

t has the antibacterial effectiveness, when the antibacterial activity
is standard is 2 or more. (R>2)

ediately after inoculation on untreated test pieces
inoculation on untreated test pieces after 24 h
inoculation on antibacterial test pieces after 24 h



TURKAK
TURK AKREDITASYON KURUMU
PMENT Cgy,, TURKISH ACCREDITION AGENCY
‘s : tarafindan akredite edilmis

Y,
4,

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A. §.

S5 RESEAR,

Esenyurt Firuzksy Bulvaq No:29 34325 Avcilar
% Istanbul/ TURKIYE
d 8019561-

bogowﬂﬁe | RER

EKDTEKS TEST REPORT Gne
DENEY RAPORU g

Migterinin ady: YALIART WALLPAPER
Adresi: BUHARA MAH. KIBARHANE SOK. NO3/B SELCUKLU/ KONYA
Aliei firma: -
Hlgili kigi:

IBRAHIM KACAR

Istek numarasi: -
Model numaras;:

Numunenin adi ve tarifi: Beyaz duvar kagidi.

Numunenin kabul tarihi: 10.05.2018

flave numune ve/veya ilave 29.05.2018

bilgi gelis tarihi:

Deneyin yapildigi tarin: 10.05.2018-28.05.2018
A¢iklamalar: -

Numune alinu; Bu raporda verilen sonuglar miisteri tarafindan gonderilen numuneye aittjr

Numunenin son kullanim: Duvar kagid,

Yikama taliman:

Raporun sayfa sayisi: 3

Tiirk Akreditasyon Kurumy (TURKAK) deney
Birligi (EA) ve Uluslara

imzalamgsnr,
Deney ve/ veya dleiim sonuglari,
sertifikanin lamamlayict kisny o]

raporlarinin taninmgg, konusundq Avr, j
i upa Akr,
rast Laboratuvgr Akreditasyon Birligi : P

(ILAC) ile karsithkl larminmaq antlagmasim,

Sayfa | /3




EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A. §.
AB-0583-T
18019561-
RER
06-18
ISTENEN TESTLER SONUC ACIKLAMA

MIKROBIYOLOJIK OZELLiK TESTLERI
Antibakteriyel Aktivite Tayini ] - l

Istenen deger belirtilmemistir.

NOT: Aksi belirtilmedigi takdirde testler ile ilgili kayitlar 5 yil, orjinal numuneler 3 ay saklamr. Raporlanan belirsizlik,
genigletilmis belirsizlik olup standart belirsizlik kapsam faktoril k=2 kullanilarak elde edilmigtir. Gavenilirlik duzeyi % 95°tir.
Bu raporda (*) isaretli deneyler akreditasyon kapsamina dahil degildir.

Bu rapor, laboratuvarin yazih izni olmadan kismen kopyalanip ¢ogaltilamaz.
Imzasiz ve miihiirsiiz raporlar gegersizdir.

Not: 29.05.2018 tarihli 18019561 numarali rapor musteri istegi izerine numunenin adi ve tarifi kismi
numunenin son kullanimi  bilgilerinin diizenlenmesi nedeni ile 18019561-RER numarali 01.06.2018
tarihli raporla degistirilmistir.

>

Sayfa2/3




EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A. S.

AB-0583-T |

18019561-

RER !
e

06-18 |
TEST SONUCLAR]
Test Metodu : JIS 7 2801 - 2012
[ Mikroorganizma | Staphylococceus aureusATCC 6538P (Gram (+)) ]
e o T N ,
! Ureyen Mikroorgamzma Sayisi i Logaritmik mdlrgenma !
Islem Gérmemis ' __ k°_b"°m ) | Log( k°b’°m ) |
K Temas ani Inkubasyon sonrasi ;
(Kontrol Numune)  (0saat) (24saat) | log(Uo) | Log(Ut) |
7. 63x1o° 363x10° 388 _‘ 35 |
] Ureyen Mlkroorgamzma Sayisi : Logaritmik mdlrgenme
. !
islem Gérmiis | ( koblcm? } | Log { kobicm® )
(Test Ornegi) Inkiibasyon sonrasi T _,,_____4;_‘.”__%___,4,._'
; (24saat) ! Log (At)
—_— . e
| r 6.25 E 080
L % = I
Antibakteriyel Aktivite ] Sonug | Degerlendirme
R=(U)-(A) o T R
%R e LT . ——
| Inokulum hacmi - T R | B
[ — S e e
| Bakteri Sayim Metodu o L o Plate count m method
Numune cinsi 1 Sunideri ‘"J
| Numune boyutu } sx5em’
- Numunenin mkubasyon kosullan ey, 35 Rk °C 24 t 1 saat, % 90 nem _
LTest inokulumundaki bakteri sayisi (kob/ml) | ‘__§,92{(E5

Not; JIS Z 2801 metoduna gore, antibakteriyel aktivite degeri, R>2 olmalidir,

R: Antibakteriyel aktivite

Uo: Islem gormemis numunenin inokilasyondan hemen sonraki ortalama logaritmik degeri (0 saat
temas ani )

Us lslem gormemis numunenin 24 saat sonundaki ortalama logaritmik degeri
¢ Islem gormiis test drneginin 24 saat sonundaki ortalama logaritmik degeri

Sayfa3 /3
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TURKAK
TURK AKREDITASYON K URUMU
OPMENT Ce, TURKISH ACCREDITION AGENCY
: tarafindan akredite edilmis
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.
Esenyurt Firuzkay Bulvan No:29 34325 Avallar
istanbul’ TURKIYE

b € | E|
\ o303 | AB-0S83-T |

s il |

. EKOTEKS TEST REPORT M omre | |

15, RE

o)

| DENEY RAPORU : |
| | g |
| 0018 | |
F— b
L ,‘
Customer name: YALIART WALLPAPER ‘
l Address: BUHARA MAH. KIBARHANE SOK. NO-3/B SELCUKLU/ KONYA |
\ Buyer name: - \‘
l Contact Person: iBRAHIM KACAR |
|
| 1
‘. Order No: - |
| |
I‘ Article No: - ]
N : |
}i Name and identity of test item:  One sample of light pink textile wallpaper . .
1
" The date of receipt of test item: 04.06.2018 |
\ Re-submitted/re-confirmation 12.06.2018 !
date: ]
Date of test: 04.06.2018-08.06.2018 ‘
. Remarks: - .
| Sampling: The results given in this report belong to the received sample by vendor. ~
| End-Use: TextileWallpaper ‘
‘ \
‘ Care Label: - |

Number of pages of the report: 3

The Turkish Accreditation Agency ( TURKAK) is signatory to the multilateral agreements of the European co-

' operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the
| Mutual recognition of test reports.

The test and/or measurement results, the uncertainties

methods are given on the following pages which are par
|

(if applicable) with confidence probability and test
this report. .

Date Customer

ve Head of Testigg Laporatory
12.06.2018 Servin

N Sevim A. \(

Borigi

A5 without signature and seal are not valid.

Page 1 /3



EKOTEKS LABORATUVAR ve GOZETIM |

HIZMETLERI A.S.
AB-0583-T
18022946-
in
06-18

REQUIRED TESTS RESULT COMMENTS

COLOUR FASTNESS TESTS

Colour Fastness to Light P

P: Pass

F: Fail

R: Refer to retailer technologist.

Requirement was given by vendor

REMARK: o
Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise spcciﬁed. The reported uncertainty :s
based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95 %. Tests marked (¥)
in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

Page 2/3



EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

AB-0583-T y

—

! 18022946-
in |
06-18 i
TEST RESULTS
LIGHT;ISO 105 B02:1994
Atlas BETA Light Fastness Tester. The blue wool 5 was faded up to grey scaie 4.
Evaluated with standard blue wool scale.
RESULT REQUIREMENT
5 Min:3

COLOUR FASTNESS RATING
COLOUR CHANGE

Negligible or no change

Slightly changed

Noticeably changed

Considerably changed

Much changed

COLOUR STAINING
Nezligible or no staining
Slightly stained
Noticeably stained
Considerably staine:
Mug!: stained

k2 LI s n
— R Ly &L

Page 3 /3
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TURKAK
TURK AKREDITASYON KURUMU
TURKISH ACCREDITION AGENCY
tarafindan akredite edilmis

TURKAR

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A. §.
Esenyurt Firuzkoy Bulvari No:29 34325 Availar
istanbul/ TURKIYE

TEST REPORT
DENEY RAPORL

 Miisterinin adi:
i Adresi:

Alict firma:
Ilgili kigi:

Istek numarasi:

Model numarasi:
Numunenin ade ve tarifi:

|

|

i Numunenin kabul tarihi:
\ [lave numune ve/veya ilave
| bilgi geliy tarihi:

\‘ Deneyin yapuldigy tarih:
|

| Aqiklamalar:

|

l Numune alinn:

| Numunenin son kullanimi:

Yikama talimati:

Raporun sayfa sayist:

imzalarishir,

Deney ve/ veyit dlgtim sonuglari, genisletilmiy dlgiim belirsizlikleri (olmast halinde) ve deney metodlari bu
sertifikanin tamamlayici kismu olan takip eden sayfala verilmistir.
/‘—"\

Tarih Miistopg Isi
12.06.2018 Servi VEN

YALIART WALLPAPER

BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONYA

iBRAHIM KACAR

Actk Pembe tekstil duvar kagidt .

04.06.2018

12.06.2018

04.06.2018-06.06.2018

Bu raporda verilen sonuglar miisteri tarafindan génderilen numuneye aittir.

Tekstil Duvar Kagidi

3

| Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarimn taninmasi konusunda Avrupa Akreditasyon
| Birligi (EA) ve Uluslararast Laboratuvar Akreditasyon Birligi (ILAC) ile kargihikh taminma antlagmasin

|
|
|

Bufmor, laborathvarin yazili

imzasi< R miimftrsiiz raporlar

gegersizdir.

Sayfal/3



EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A. S.
T
AB-0583-T
| 18022946 |
06-18
ISTENEN TESTLER SONUC ACIKLAMA
. RS
KIMYASAL TESTLER - e -
Isik Hashgi T P IT e
P: Geger ‘
F: Kalir
R: Alic1 firmanin teknik kisisine bagvurunuz.
Istenen degerler miisteri tarafindan belirtilmistir.

NOT: Aksi belirtilmedigi takdirde testler ile ilgili kayitlar 5 yil, orjinal numuneler 3 ay saklamir. Raporlanan belirsizlik, R
genisletiimis belirsizlik olup standart belirsizlik kapsam faktori k=2 kullanilarak elde edilmistir. Guvenilirlik duzeyr % 95 ur
Bu raporda (*) isaretli deneyler akreditasyon kapsamina déhil degildir.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz.
Imzasiz ve miihiirstiz raporlar gegersizdir.

Sayfa2/3



EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A. §.

i
AB-0583-T

18022946 j

| %" |

TEST SONUCLARI

ISIK HASLIGI; [SO 105 B02:1994
Atlas Beta Xenon lambali 15tk hashgi cihazi. Mavi Yiin 5 gri skala 4'e kadar soldurulinugtur.
Standart mavi viin skalasina gdre degerlendirilmistir.
Zemin
SONU ISTENEN
5 Enaz3

Sayfa3 /3
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,, E U R B TEST REPORT
& — "~ Laboratory Services EUROLAB LABORATUVAR HIZMETLERI
TURCERT TEKNIK KONTROL VE BELGELENDIRME A.S. e mgc‘:
EN IS0 / IEC 17025
. 0-4)
EU-041
2018080604
08.06.2018
Overall Rating / Test Sonucu : PASSED / GECER
Report No/ Rapor No : 2018080604
Applicant/Deney Sahibi : YALI ART
Applicant Address / Adres : Biisan Ozel 0.5.8B, Fevzi Cakmak Mh, Aslim Cd, 10670 Sk
No 53 R Karatay — Konya - TURKEY
Contact Person / Yetkili : Ibrahim Kacar
Contact Telephone / Telefon: +90 536 363 50 38
Contact e-mail / E-Posta: info@yaliartwallpaper.com
Sample Accepted on / Numune Tarihi : 30.05.2018 : 11:40
Report Date / Rapor Tarihi : 08.06.2018
Total number of pages / Rapor Sayfa: 4 (Pg/Syf)
Sample ID : T.A.T Textile Wallpaper
Rates / Aciklamalar: Textile Wallpaper / Tekstil Duvar Kagidi.
Hali-Art
wallpaper
T TEST ¥ | METHOD 1
| ]
‘ Thermal insulation -- Determination of steady-state thermal resistance and |
‘ related properties -- Guarded hot plate apparatus ’
= ISO 8302 0.088 W ‘
i Isi yahtimi - Kararh halde 1sil direncin ve ilgili 6zelliklerin tayini - Mahfazal sicak plaka e ;
| | cihazi
L | SNAC

Seal Customer Representative
Hasan KUTLU

Test results, methods and other information about the sampie shown in the relevant pages of this Report are based on the information specified in accordance with “Test Request Form (PRO3-F01) conveyed to us from the Applicant. Test results are
valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written
permission of Azolab Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with “*" are in the Scope of our Accreditation Certificate issued from TURKAK according to TS EN 1SO/TEC 17025,
Analysi as indicated with **** are performed al the external laboratories using accredited test methods according to TS EN ISO/IEC 17025 from TURKAK. Possible extra notes may add with starting N' to related pages. Tested and remaining sampies
will be keep in specified lerms & conditions at test request and/or proposal form Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage penad. Applicant can not claim any nght in this regard. Results
are shown i this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration dunng Pass/Fail assessment the of test results shown in this Report. Evaluabion of the test results using
Measurcment Uncertainty values is the responsibility of the Applicant.
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EUROLAB ® (TURCERT TEKNiK KONTROL VE BELGELENDIRME A.$.)

It is prohibited to change any and all versions of this document in any manner whatsoever. In case o
conflict between the electronic version (e.g. PDF file) and the original paper version provided by EUROLAB®,
the latter will prevail.

TURCERT Teknik Kontrol ve Belgelendirme A.S. disclaim liability for any direct, indirect, consequential or
incidental damages that may result from the use of the information or data, or from the inability to use the
information or data contained in this document.

The contents of this report may only be transmitted to third parties in its entirety and provided with the
copyright notice,

prohibition to change, electronic versions’ validity notice and disclaimer.

Pargalara béliinmesi de dahil fakat bununla sinirli kalmamak tzere, her ne sekilde olursa olsun, herhangi bir
bigimde isbu belgenin herhangi bir ve bitiin versiyonlarinin degistirilmesi yasaktir ve elektronik versiyon (6rn.
PDF dosyas) ile EUROLAB® tarafindan temin edilen kagit versiyon arasinda bir ihtilafin mevcut bulunmasi
durumunda ise ikincisi gegerli olacaktir.

TURCERT Teknik Kontrol ve Belegelendirme A.S. isbu belgenin iginde ihtiva edilmekte olan bilgilerin veya
verilerin kullanilmasindan veya kullanilamamasindan kaynaklanan herhangi bir dogrudan, dolayli, arizi ve
kazaen ortaya ¢ikan ylkimldlikleri kabul etmemektedir.

isbu raporun igerikleri tigtinct taraflara yalnizca tam olarak ve telif hakki bildirimi, degistirme yasagi temin
edilmek suretiyle iletilebilir, bildirim ve tekzip bulunan elektronik versiyonlar gecerli olacaktir.

Environment / Ortam

The requirements and standards apply to equipment intended for use in / Uriine uygulanan standartiar ve sartlar asagidaki

ortamiar icin gegerlidir:

X Residential (domestic) environment / Ev ve benzeri ortam
X Commercial and light-industrial environment / Ticari ve hafif-endiistriyel ortam
X Industrial environment / Endiistriyel ortam

Medical environment / Tibbi ortam
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Method

Thermal resistance of the 4 samples was measured with the heat flow meter apparatus for samples 30x30 cm, as
described in the standard ISO 8302 (figure 1). The apparatus consists of a central hot plate with a cold plate above and
below. That way, two samples can be tested at the same time. Round heat flow meters with a diameter of 10 cm are
positioned centrally at the underside of the top plate, at both sides of the central plate and at the upside of the lower
plate. These heat flow meters are embedded in a neoprene layer with the same thickness as the meters and as large as
the area of the plates. In the centre of each plate side, extremely thin Cu/Co thermocouples are glued against the heat
flow meters. The samples are then mounted between the top plate and the central plate and between the lower plate
and the central plate. The whole is finally packed in a thermally isolating box as to create close to adiabatic conditions
around the set-up. Before the measurements started, the heat flow meters were recalibrated using the reference
samples of the EU’s BCR

Temperature difference between the thermostatic bath that keeps the top and lower cold plate on temperature and the
thermostatic bath that keeps the central warm plate on temperature is set at 10°C. As soon as the temperatures and the
heat fluxes at both surfaces of the samples turn constant, all data are logged at a time interval of 10” and stored on hard
disk. All further calculations are done in Excel: transforming the 10” values in averages spanning three hours and
calculating thermal resistance with the following equation:

= 12A6
CiE+ G E 5

R

with: G, C; Calibration constants of the heat flow meters in W/{m2.mV))
E;, E; Measured electrical voltage difference over the heat flow meters inmV
AB Temperature difference over the samples in K (measured with the Cu/Co thermocouples)
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Mean temperature (°C)

Measured results

Sample | Thickness Vol. Mean Temp. Thermal
moisture | temperature | Difference resistance”
m ratio °C °C mz.K/W
%m’/m*

1 0.0372 0 15 9.0 0.60°
11.5 9.2 0.58’
21.4 9.2 0.58°
31.3 9.3 0.57°
41.2 9.2 0.56"

2 0.0376 0 1.6 8.9 0.60’
11.6 9.1 0.59°
21.5 92 0.58°
314 9.2 .59~
41.3 92 0.56°

3 0.0175 0 1.6 8.4 0.26%
11.6 8.7 0.26°
21.4 8.6 0.25°
31.4 8.6 0.25°
413 8.6 0.25%

4 0.0175 0 1.8 83 0274
119 8.6 0.26"
21.5 8.6 0.26°
31.5 8.6 0.26"
41.4 8.6 0.258

(U The last number in superscript is unsure

Sample aq 00 qRn Maximum | Most probable
0 AD uncertainty uncertainty
q
% % 9 9
% % ‘ %
(1 | 15 0.55 1 33 | 19
2 15 | 055 | 1 31 | 19
| 3 15 | 055 22 44 | 28
} 4 15 0.55 22 44 I 28
;éELéé-ig
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Thermal conductivity at different mean temperatures
These are given in the following table:

Mean Thermal
temperature conductivity

aC W/(m.K)
-10 0.059
0 0.060
10 0.061
20 0.062
30 0.063
50 0.066
100 0.071
200 0.083
300 0.094
400 0.106
500 0.117

WALLPAPER it diminishes to 36 W/m, i.e. a decrease with 77.3%.

The average thermal conductivity in the
WALLPAPER then reaches 0.088 W/(m.K).

In the test environment, the relative Humidity is 50% in the environment.
In the test environment, the air temperature is about 21 degrees centigrade.

Testing Engineer/ Test Mithendisi Mr. MUSTAFA BILIR
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2018080603
08.06.2018
Overall Rating / Test Sonucu : PASSED / GECER
Report No/ Rapor No : 2018080603
Applicant/Deney Sahibi : YALI ART
Applicant Address / Adres : Biisan Ozel 0.5.B, Fevzi Cakmak Mh, Aslim Cd, 10670 Sk
No 53 R Karatay — Konya - TURKEY

Contact Person / Yetkili : ibrahim Kagar
Contact Telephone / Telefon: +90 536 363 50 38
Contact e-mail / E-Posta: info@yaliartwallpaper.com
Sample Accepted on / Numune Tarihi : 30.05.2018 : 11:40
Report Date / Rapor Tarihi : 08.06.2018
Total number of pages / Rapor Sayfa: 4 (Pg/Syf)
Sample ID : T.A.T Textile Wallpaper
Rates / Agiklamalar: Textile Wallpaper / Tekstil Duvar Kagid.

yalrt

wallpaper

Reaction to fire tests - Ignitability of building products subjected to direct ‘
impingement of flame - Part 2 \

EN IS0 11925-2 | pass l
Yap! malzemeleri - Yangin dayanimi deneyleri - Aleve dogrudan maruz kaldiginda i ‘
tutusabilirlik

/& \ /_>
(£ \
1 % ) A
L SEET) =
b :
Seal Customer Representative Laboratory Manager
Hasan KUTLU Hava Sanaydin

Test results, methads and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test Re )
equest Form (PRO3-F01) conveyed to us from the Applicant. Test results are
valid for thedsample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the writter
MPG’ ussion ndwalcatag Lat:a":‘gv Sampiing has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with ** are in the Scope of our Accreditation Certificate {ssued from TURKAK according to TS EN 1S0/1EC 17025,
“r:easas [ d wi are performed at the external laboratones using accredited test methods according to TS EN ISO/IEC 17025 from TURKAK. Possible extra notes may add with starting N' to related pages Tested and remaining samples
:lre sho‘»‘:ﬂ:\nmws Rﬁaxsn;o?mns at tesl rem.;elsjl andor :)vmp?sal torm Physically, chemically and microbiologically decomposed samples are discarded regardiess of the storage period. Applicant can not caim any nght in this regard. Results

Measurement Uncertainty values. Measurement Uncertainty values not taks i *

Meacurement Lingertarnty values is the responsibility of the Applicant. ty are en tn consideration during Pass/Fail assessment the of test results shown in this Report. Evaluation of the test results using

PR33-F01/08 10 2015/Rev 17 01.2017-R01
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TURCERT TEKNIK KONTROL VE BELGELENDIRME A.S.
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EUROLAB ® (TURCERT TEKNiK KONTROL VE BELGELENDIRME A.S.)

It is prohibited to change any and all versions of this document in any manner whatsoever. In case of a
conflict between the electronic version (e.g. PDF file) and the original paper version provided by EUROLAB®,
the latter will prevail.

TURCERT Teknik Kontrol ve Belgelendirme A.S. disclaim liability for any direct, indirect, consequential or
incidental damages that may result from the use of the information or data, or from the inability to use the

information or data contained in this document.

The contents of this report may only be transmitted to third parties in its entirety and provided with the
copyright notice,

prohibition to change, electronic versions’ validity notice and disclaimer.

Parcalara bélinmesi de dahil fakat bununla sinirli kalmamak Gzere, her ne sekilde olursa olsun, herhangi bir
bicimde isbu belgenin herhangi bir ve biitiin versiyonlarinin degistiriimesi yasaktir ve elektronik versiyon (orn
PDF dosyasi) ile EUROLAB® tarafindan temin edilen kagit versiyon arasinda bir ihtilafin mevcut bulunmasi
durumunda ise ikincisi gecerli olacaktir.

TURCERT Teknik Kontrol ve Belegelendirme A.S. isbu belgenin iginde ihtiva edilmekte olan bilgilerin veya
verilerin kullaniimasindan veya kullanilamamasindan kaynaklanan herhangi bir dogrudan, dolayl, arizi ve
kazaen ortaya cikan yikimlilikleri kabul etmemektedir.

isbu raporun igerikleri Gigiincd taraflara yalnizca tam olarak ve telif hakki bildirimi, degistirme yasagi temin
edilmek suretiyle iletilebilir, bildirim ve tekzip bulunan elektronik versiyonlar gegerli olacaktir.

Environment / Ortam

The requirements and standards apply to equipment intended for use in / Uriine uygulanan standartlar ve sartlar asagidaki

ortamlar icin gegerlidir:

X Residential (domestic) environment / Ev ve benzeri ortam
X Commercial and light-industrial environment / Ticari ve hafif-endlstriyel ortam
X Industrial environment / Endiistriyel ortam

Medical environment / Tthbi ortam
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23'C, relative humidity 50%
Minimum 7 days or until constant mass is achieved
Length Width
Face A | FaceB | Face A | FaceB
Hole formation no no no no
Max. afterflame time (s) 0 0 0 0
Afterglow yes yes yes yes
Afterglow with propagation in area > 25 cm no no no no
Damaged length (cm) 2 2 2 25
Damaged width (cm) in area >45 cm 0 0 0 0
Flaming molten droplets no no no no
Non-flaming molten droplets no no no no
Flaming debris no no no no
Non-flaming debris no no no no
Average damaged length (cm) 2
Average damaged width {cm)
inarea>45cm

Each test has been carried out with a flame application time of 5s.

Specimen
4
#1 * * * =
#2 5 ¥ * *
#3 * * * *
#4 % # * g
*: afterflame time < 2
>2s: afterflame time >2sand <55
>5 s afterflame time >S5 s
Flaming debris no
Non-flaming debris no

RATES : Flammable product did not burn. Aleve maruzkﬂ!a'g Pmﬂalev almad.
- s \\ B E[€ \
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RESULTS / SONUGLAR

23°C, relative humidity 50%

Minimum 7 days or until constant mass is achieved

Length Width
Face A | FaceB | FaceA | FaceB

Hole formation no no no no
Max. afterflame time (s) 0 0 0 0
Afterglow yes yes yes yes
Afterglow with propagation in area > 25 cm no no no no
Damaged length (cm) 2 2 2 2.5
Damaged width (cm) in area >45 cm 0 0 0 0
Flaming molten droplets no no no no
Non-flaming molten droplets no no no no
Flaming debris no no no no
Non-flaming debris no no no no
Average damaged length (cm) 2
Average damaged width (cm)
inarea>45cm

Each test has been carried out with a flame application time of 5s.

Specimen

#3 B # = *
#4 * ¥ . *

*: afterflame time s 2 s
>2s: afterflame time > 2sand €5
>5s: afterflame time >5s

Flaming debns ne

Non-flaming debris no

RATES : Flammable product did not burn. Aleve mar} Et_]mkev almadi.
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2018080605

YALI ART

Busan Ozel 0.S.8, Fevzi Cakmak Mh, Aslim Cd, 10670 Sk
No 53 R Karatay — Konya - TURKEY

Ibrahim Kacar

+90 536 363 50 38
info@yaliartwallpaper.com
30.05.2018 : 11:40
08.06.2018
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Sample ID : T.A.T Textile Wallpaper

Rates / Agiklamalar: Textile Wallpaper / Tekstil Duvar Kagid.

ldatrt

wallpaper

i = - RO R METHOD : !
|
Acoustics - Laboratory measurement of sound insulation of
| building elements - Part 2: Measurement of airborne sound [
« | insulation i EN ISO N ) |
| 10140-2 41,8 (-2 dB

Akustik - Yap! elemanlannin ses yalitminin laboratuvarda 6lgiimesi - i ‘
Baliim 2: Hava ile yayilan ses yalitiminin digllmesi 1 ‘
\

e S
. C-.;.\’ >
Ll
/ (
xé:’b . 3* b
Seal Customer Representative Lal%ﬁa%a’rﬁer’
Hasan KUTLU Hava Sanaydin

Test results, methods and other informaton about the sampie shown in the relevant pages of this Report are based on the information spexifiad in accordance with “Test Request Form (PRO3-F01) conveyed to us from the Apphcant. Test results are
valid for the sample as Identfied above. Sample May not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written
permission of Azolab Laboratory. Sampiing has not been done by us. Unsigned and unsealed Reports are invalid. Analysts as indicated with *5” are m the Scope of our Accreditation Certificate issued from TURKAK accorting to TS EN ISO/TEC 17025,
Analysis as indicated with **3” are performed at the external laboratories using accredited test methods according to TS EN ISO/IEC 17025 from TURKAK. Possible extra notes may add with starting N' to related pages. Tesled and remaming sampies
will be keep in specified lerms & candibons at test request and/or proposal fom Physically, chemicaily and microbiologically decomposed samples are discarded regardiess of the storage period. Appiicant can not claim any nght in thes regand. Results
are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration duning Pass/Fail assessment the of test results shown in this Report. Evaluabon of the test results uSng
Measurernent Uncertainty values 15 the responsibility of the Applicant.

PR33-F01/08 10.2015Rev 17 01 2017-R01
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EUROLAB ® (TURCERT TEKNIK KONTROL VE BELGELENDIRME A.S.)

It is prohibited to change any and all versions of this document in any manner whatsoever. In case of a

conflict between the electronic version (e.g. PDF file} and the original paper version provided by EUROLAB®,
the latter will prevail.

TURCERT Teknik Kontrol ve Belgelendirme A.S. disclaim liability for any direct, indirect, consequential or
incidental damages that may result from the use of the information or data, or from the inability to use the
information or data contained in this document.

The contents of this report may only be transmitted to third parties in its entirety and provided with the
copyright notice,

prohibition to change, electronic versions’ validity notice and disclaimer.

Pargalara béltinmesi de dahil fakat bununia sinirk kalmamak uzere, her ne sekiide olursa olsun. herhangi bir
bigcimde isbu belgenin herhangi bir ve bitln versivoniannin degistiriimesi yasaktir ve eiektronik versiyon (orn.
PDF dosyasi) ile EUROLAB® tarafindan temin edilen kagit versiyan arasinda bir ihtilafin meveut bulunmasi
durumunda ise ikincisi gecerli olacaktir.

TURCERT Teknik Kontrol ve Belegelendirme A.S. isbu belgenin iginde ihtiva edilmekte olan bilgilerin veya
verilerin kullaniimasindan veya kullanilamamasindan kaynaklanan herhangi bir dogrudan, dolayh, arizi ve
kazaen ortaya cikan yiakumlildkteri kabul etmemektedir.

Isbu raporun icerikleri Gigincii taraflara yalnizca tam olarak ve telif hakki bildirimi, degistirme yasagi temin
edilmek suretiyle iletilebilir, bildirim ve tekzip bulunan elektronik versiyonlar gecerli olacaktir.

Environment / Ortam

The requirements and standards apply to equipment intended for use in / Urtine uygulanan standartlar ve sartlar asagidaki

ortamiar igin gegerlidir:

X Residential (domestic) environment / Ev ve benzeri ortam
X Commercial and light-industrial environment / Ticari ve hafif-endiistrivel ortam
X Industrial environment / Endiistriyel ortam

Medical environment / Tibbi ortam

PR33-FO1/08 10 20 '.5,‘Re«_17—b‘1w
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Airborne Sound Insulation acc. to TS EN 1SO 10140-2 in the Laboratory Annex

Description of the Implementation of an Airborne Sound Measurement, evaluated
through a Measuring Device with Process Computer

Customer: YALI ART - iBRAHIM KACAR
Object: T.A.T Textile Wallpaper

1. Measuring Setup

Transmission room Receiving Room

@l

Measurement Implementation
For the determination of the airborne sound insulation, electroacoustic generated third octave band noise is radiated in
the transmission room via a dodecahedron loudspeaker. in the frequency range between 50 Hz and 5.000 Hz the
margin values generated, are simultaneously measured and recorded in two channels in the transmission and receiving
room, via two condenser microphones in third octave band steps. From the- se values and the rev. time, the sound
insulation margins, in the individual frequency bands, are determined according to TS EN 1SO 717-1. The weighted sound
reduction index Rw is determined as an individual value, with the integrated process computer of the sound level analyzer.

——

-
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The test facility meets all the requirements specified in TS EN 1SO 101405 - and TS EN ISO 101402 - standards.

Two rooms were used which were adjacent to each other horizontally so that the source room would be the receiving
room as well as the other.

The test sample is placed in the frame as specified in Article 3.2, "Mounting of test sample".

The loudspeaker and microphones are positioned at predefined measuring points to make the system ready for
measurement.

The microphones were verified just before the measurement started and after the measurement.

Sound pressure level measurements were made such that the measurement time is 60 seconds and the mobile
microphone is full-turn time 60 seconds when the mobile microphone is used.

According to the TS EN I1SO 3382 standard, 12 measurements were made for each frequency band and the resonance
period in the receiving room was found.

Background neise is measured in the receiving room and necessary corrections are made in the calculation of sound
pressure levels.

The results are calculated according to the following formula in TS EN 1SO 10140-2 standard.

R=L1"L2+10Log (S/A)
A=0,16V/T

L1 is the energy level of the sound pressure level in the source room, decibel L2 is the energy level of sound pressure
level in the receiving room, decibel S is the field of the free test opening where the test element is to be placed, m2 A is
the equivalent sound absorption area in the receiving room, m2 V is the volume of the receiving room, m '

The duration of tinnitus in the receiving room.

Single number grading according to TS EN ISO 7171 - standard.

Observations

While the wall was being woven, 58 - mm spaces were found between the joints in some places.

Partial fractures were observed in the half blocks used in the horizontal row end elements.

Not uncommon on the plaster, however, capillary cracks were observed.

The wallpaper is built in the same way as the practical application in the direction of customer instructions.

Results
The table below shows the values of the 1/4 octave bands of the subtitle noise reduction indexes.
Odd number value of the sound reduction index according to TS EN ISO 717-1 standard;

Rw (C; Ctr) =41,8(-2; 5-) dB
In the test environment, the relative Humidity is 50% in the environment.

In the test environment, the air temperature is about 21 degrees centigrade.
Testing Engineer/ Test Miihendisi Mr. MUST, L

PR32-FO1/08 10 zut&/fiuj‘@a@ﬂbmg( 5)‘;,
v O(p

R
™



01

)

Gen f136-

TURKAK
TURK AKREDITASYON KURUMU
TURKISH ACCREDITION AGENCY
tarafindan akredite edilmis

EROTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.
Esenyurt Firuzkdy Bulvar; No'29 34325 Avelar
istanbul’ TOURKIYE

AB-0583-T

—_—rt
EKOTEKS TEST REPORT —
DENEY R4PORL ng;RER
06-18 |
3 - - - — g e o — 1 ! —
| Customer name: YALIART WALLPAPER
| Address: BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONY A
Buyer name: -
Contact Person: IBRAHIM KACAR
Order No: -
Article No: -
Name and identity of test item: ~ One sample of light beige wallpaper
The date of receipt of test item: 04.06.2018
Re-submitted/re-confirmation -
dare:
Date of test: 04.06.2018-06.06.2018
Remarks: c
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: TextileWallpaper
Care Label: -
Number of pages of the report: 3
The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-
operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the
Mutual recognition of test reports.
The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test
methods are given on the following pages which are part of this report.
Seal Date Customer Representative
07.06.2018
A
Q'T is rq_:b'o sB3IAnot be reproduced other than in filll except
\E T&stivie regorsy Without signature and seal are not valid.
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
18022948-
ing-RER
06-18
REQUIRED TESTS RESULT ' COMMENTS
PHYSICAL PROPERTIES TESTS
Air Permeability | P |
P: Pass
F: Fail

R: Refer to retailer technologist.
Requirement was given by vendor

_ IR
EMARK:

Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise spcciﬁ_ed, The reported uncertainty is
based on a standard uncertainty multiplicd by a coverage factor k=2, providing a level of confidence of approximately 95 %. Tests marked (*)
in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

Note: The report issued on 06.06.2018 with the report number 18022948-ing was withdrawn and replaced with ﬂ}e report 18022948~
ing-RER issued on 07.06.2018 as the vendor required to change Name and identity of test item and add requirement

Page2/3



EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI AS.

AB-0583-T

18022948- |
| ing-RER |
06-18

TEST RESULTS

AIR PERMEABILITY; ISO 9237: 1995

SDL M021A, ATLAS AIR PERMAMETER. Pressure: 200 Pa. Test area: 20 cm?
. Number of samples: 10.
Performed in the conditioned room (20£2°C-65%4).

RESULT REQUIREMENT
554.6 Um’/sec

Min 210 I/m“/sec
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TURKAK
TURK AKREDITASYON KURUMU
TURKISH ACCREDITION AGENCY
tarafindan akredite edilmis

EKOTEKS LABORATUVAR ve GOZETIM

Adresi:

Alict firma:
ilgili kigi:

Istek numarasi:

Model numaras::
Numunenin adi ve tarifi:

Numunenin kabul tarihi:
Itave numune ve/veya ilave
bilgi gelis tarihi:

Deneyin yapildig tarih:
Agiklamalar:

Numune alinu:
Numunenin son kullanimi:

Yikama talimat:

Raporun sayfa sayisi:

HIZMETLERI A. S.
Esenyurt Firuzkdy Bulvari No:29 34325 Avcilar
[stanbul/ TURKIYE
18022948-
RER
EKOTEKS TEST REPORT gt
DENEY RAPORU
Miisterinin adi: YALIART WALLPAPER

BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONYA

iBRAHIM KACAR

Agik bej duvar kagid .

04.06.2018

04.06.2018-06.06.2018

Bu raporda verilen sonuglar milgteri tarafindan gonderilen numuneye aittir.

Tekstil Duvar Kagidi

3

Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin taninmas: konusunda Avrupa Akreditasyon
Birligi (EA) ve Uluslararast Laboratuvar Akreditasyon Birligi (ILAC) ile karsttkly taminma antlasmasim
imzalamistir,

Deney ve/ veya ilciim sonuglart, genisletilmis dlciim belirsizlikleri (olmasi halinde) ve deney metodlart bu
sertifikamn tamamlayici kismi olan takip eden sayfalarda verilmigtir,

Tarih
07.06.2018

Miigteri Temsjlcisi
Sepvin YURTSEVEN

Laboratdyvar
Sevim

i

gtuvarin yazili izni olmadan kismen kopyalani
ihlirsiiz raporlar gegersizdir.

e
}Q

Sayfal/3



EKOTEKS LABORATUVAR ve GOZETIM

HIiZMETLERI A. §.
AB-0583-T
18022948-
RER
06-18
ﬁSTENEN TESTLER SONUC ACIKLAMA
FiZIKSELN TESTLER
Hava Gegirgenligi | P |
P: Geger
F: Kalir
R: Alici firmanin teknik kisisine bagvurunuz.
Istenen degerler miisteri tarafindan belirtilmistir.

NOT: Aksi belirtilmedigi takdirde testler ile ilgili kayitlar 5 yil, orjinal numuneler 3 ay saklanir. Raporlanan belirsizlik,

genisletilmis belirsizlik olup standart belirsizlik kapsam faktord k=2 kullamlarak elde edilmistir. Gavenilirlik dozeyi % 95°tir.
Bu raporda (*) isaretli deneyler akreditasyon kapsamina dahil degildir.

Bu rapor, laboratuvarm yazili izni olmadan kismen kopyalanip gogaltilamaz.
Imzasiz ve miihiirsiiz raporlar gegersizdir.

Not: 06.06.2018 tarihli 18022948 numarali rapor, miigteri istegi iizerine numune adi , tarifinin degigirilmesi ve
istenen deger eklenmesi nedeni ile iptal edilip 18022948-RER numaral 07.06.2018 tarihli raporla degistirilmistir
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EKOTEKS LABORATUVAR ve GOZETIM
HiZMETLERI A. §.

TEST SONUCLARI

HAVA GECIRGENLIGI; ISO 9237: 1995

SDL M021A, ATLAS AIR PERMAMETER. Basing 200 Pa. Test ylzey alani: 20 cm?
,Numune sayist: 10.

Kondusyon sartlarinda test edilmistir (20£2°C-65%4).

SONU%

554.6 I/m“/sn

Sayfa3 /3

AB-0583-T

[ —

18022948-
RER

. —

06-18

ISTENEN
Enaz210 Um®/sn



Gen.f136-2/01

TURKAK
TURK AKREDITASYON KURUMU
td’“ﬁ“*ce% TURKISH ACCREDITION AGENCY @

tarafindan akreditc edilmis

£ TURKAK

g EKOTEKS LABORATUVAR ve GOZETIM (¥

) HIZMETLERI AS. e

) Esenyurt Firuzkdy Bulvart No:29 34325 Availar it .
istanbul’ TORKIYE

X o
1 CJEI aNv -_3‘\‘,\
. EKOTEKS TEST REPORT AB-0583-T
\ DENEY RAPORU
* ing-RER

06-18

e ————————————

| Customer name: YALIART WALLPAPER

lﬂ Address: BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONYA
l' Buyer name: -

|

\ Contact Person: iBRAHIM KACAR

Order No: -

Article No: -

The date of receipt of test item: 04.06.2018

|
|
'~ Name and identity of test item:  One sample of white wallpaper.
| Re-submitted/re-confirmation -

date:

Date of test: 04.06.2018-06.06.2018

Remarks: -
l Sampling: The results given in this report belong to the received sample by vendor.
i End-Use: Wallpaper.
| Care Label: -

| Number of pages of the report: 3

E

Mutual recognition of test reports.

methods™are given on the following pages which are part of this report.
A

LY

ort shall not be reproduced other than in full except witly the permission of the laboratory.

Testing reports without signature and seal are not valid.

Page 1 /3

The Turkish Accreditation Agency ( TURKAK) is signatory to the multilateral agreements of the European co-
operation. for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the

he test and/or measurement results, the uncertainties (if applicable) with confidence probability and test

Date Customer Reprgsentative Head of Testijig oratory
07.06.2018 ervin YURTREVEN Sevim A\R Y

|



EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
18022949-
ing-RER
W:QUIRED TESTS RESULT COMMENTS
‘T’HYSICAL PROPERTIES TESTS
Water Permeability | P
P: Pass
F: Fail
R: Refer to retailer technologist.
Requirement was given by vendor i
REMARK:

Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified. The reported uncertainty is
based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95 %. Tests marked (*)
in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

Note: The report issued on 07.06.2018 with the report number 18022949-ing was withdrawn and replaced with the report 18022949-

ing-RER issued on 07.06.2018 as the vendor required to change Name and identity of test item and add requirement

Page2/3



EKOTEKS LABORATUVAR ve GOZETIM
HiZMETLERI A.S.

TEST RESULTS

WATER PERMEABILITY; ISO 811:2018
Hydrostatic Head Tester, Textest marka Fx 3000 model

Temperature of water 21°C. Pressure increase ratio 60 mbar/dk.
Performed in the conditioned room (20£2°C-65%4)

RESULT
>10189.8 mm SS

Page 3 /3
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REQUIREMENT
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TURKAK
TURK AKREDITASYON KURUMU
TURKISH ACCREDITION AGENCY
tarafindan akredite edilmiy

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A. §.
Esenyurt Firuzk8y Bulvari No:29 34325 Avcilar

Test

: Istanbul/ TURKIYE '?70;5 |
| i ?
\} 18022949- ‘.
TEST REPORT RER |
DENEY R4PORU " J
Migterinin adi: YALIART WALLPAPER

Adresi:

Al firma:
Ilgili kigi:

Istek numaras::

Model numaras::
Numunenin adi ve rarifi:

Numunenin kabul tarihi:
Ilave numune ve/veya ilave
bilgi gelis tarihi:

Deneyin yapildig tarih:
Aciklamalar:

Numune alimi:
Numunenin son kullanimu:

Yikama talimati:

Raporun sayfa sayist:

BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONY A

IBRAHIM KACAR

Beyaz duvar kagid: .

04.06.2018

04.06.2018-06.06.2018

Bu raporda verilen sonuglar migteri tarafindan génderilen numuneye aittir.

Tekstil Duvar Kagidi

3

|

Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin taninmast konusunda Avrupa Akreditasyon

Birligi (EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi (ILAC) ile karsihkl taminma antlasmasim
imzalamustir,

Deney ve/ veya blgiim sonuclari, genisletilmis dlciim belirsizlikleri (olmast halinde) ve deney metodlar: bu
sertiftkanin tamamlayic kismi olan takip eden sayfalarda verilmigtir.

L g
M y,)’L F Tarih Miisteri Temsilcisi Laboraruv‘r Mti!ﬁr;
P ﬂ'\ 07.06.2018 iervin YUR&SEVEN Sevim A. \{ )

n yazil izni olmadan kismen kopyalanUogaltﬂamaz.
raporlar gegersizdir.

Sayfal/3



EKOTEKS LABORATUVAR ve GOZETIM

HIiZMETLERI A. .
AB-0583-T
18022947-
RER
06-18
ISTENEN TESTLER SONUC ACIKLAMA
FIZIKSELN TESTLER
Sprey Test [ P |
P: Geger
F: Kalir
R: Alict firmanin teknik kigisine bagvurunuz.
Istenen degerler milsteri tarafindan belirtilmistir.

NOT: Aksi belirtilmedigi takdirde testler ile ilgili kayitlar 5 yil, orjinal numuneler 3 ay saklanir. Raporlanan pclirsiz,lilk,
genisletilmis belirsizlik olup standart belirsizlik kapsam faktort k=2 kullanilarak elde edilmistir. Guvenilirlik dizeyi % 95°tir.
Bu raporda (*) isaretli deneyler akreditasyon kapsamma déhil degildir.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz.
Imzasiz ve miihiirsiiz raporlar gegersizdir.

Not: 07.06.2018 tarihli 18022947 numarali rapor, misgteri istegi (izerine numune adi , tarifinin degisirilmesi ve
istenen deger eklenmesi nedeni ile iptal edilip 18022947-RER numaral 07.06.2018 tarihli raporla degistirilmistir

Sayfa2/3



EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A. §.

TEST SONUCLARI

SPREY TEST; ISO 4920:2012

(20+2°C-65%=4) kondiisyon sartlarinda bekletilmigtir.

Spreyleme igin kullanilan su sicakligs 21 °C Orijinal numune test edilmigtir.

N

1001SO 5

901SO 4

801SO 3

70180 2

501801
0

SONUC
ISO 34

ISO 3-4
1SO3-4

SPREY TESTI DEGERLENDIRMESI

Kumag yiizeyinde 1slanma ve yapigma yok.

Kumas ylzeyinde hafif rastgele 1slanma ve yapigma olmasi
Spreyleme noktalarinda kumag yilzeyinin 1slanmasi

Spreyleme noktalart haricinde kumas ylizeyinin kismen 1slanmasi
Spreyleme noktalar: haricinde tim ylizeyin 1slanmasi

Ust ylizey tamamen 1slanmig halde

Sayfa3 /3
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TURKAK
TURK AKREDITASYON KURUMU
TURKISH ACCREDITION AGENCY
tarafindan akredite edilmiy

EKOTEKS LABORATUVAR ve GOZETIM

HiZMETLERI A.$. =
Esenyurt Firuzkdy Bulvar No:29 34325 Avcilar s EN ISOIEC 17025
istanbul/ TORKIYE
TEST REPORT il
DENEY RAPORU 18022947-
06-18
Customer name: YALIART WALLPAPER
Address: BUHARA MAH. KIBARHANE SOK. NO:3/B SELCUKLU/ KONYA .
|
1
s Buyer name: - i
I !
2 Contact Person: IBRAHIM KACAR i
= \
g Order No: - :
Article No: - 'i

Name and identity of test item:

The date of receipt of test item:

Re-submitted/re-confirmation

One sample of white wallpaper .

04.06.2018 ;

date:

Date of test: 04.06.2018-06.06.2018

Remarks: .

Sampling: The results given in this report belong to the received sample by vendor.
End-Use: TextileWallpaper

Care Label: -

Number of pages of the report: 3

WIG3
SN
3

Date

Q322>

The Turkish Accreditation Agen
operation for the Accreditation

Mutual recognition of test reporis.
est and/or measurement results, the uncertainties (if applicable) with confidence probability and test
b\ methois are given on the following pages which are part of this report.

cy (TURKAK) is signatory to the multilateral agreements of the European co-
(EA) and of the International Laboratory Accreditation (ILAC) for the

07.06.2018

Customer Representative
Servin YURTSHVEN

Head of Test@@%w}'
Sevim A. \{

>

i ort shall not be reproduced other than in full except with t

|
|
l
ol

permission of the laboratory.

Testing reports without signature and seal are not valid.
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
18022947-
ing-RER
06-18
REQUIRED TESTS RESULT COMMENTS
PHYSICAL PROPERTIES TESTS
Spray Test P
P: Pass
F: Fail

R: Refer to retailer technologist.
Requirement was given by vendor

REMARK: e .
Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise speciﬁ_ed. The relzorted uncertainty :s
based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95 %. Tests marked (*)
in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

Note: The report issued on 07.06.2018 with the report aumber 18022947-ing was withdrawn and replaced with tk}e report 18022947-
ing-liER issued on 07.06.2018 as the vendor required to change Name and identity of test item and add requirement

Page2/3



EKOTEKS LABORATUVAR ve GOZETIM
HIiZMETLERI A.S.

AB-0583-T

18022947-
ing-RER

06-18

TEST RESULTS

SPRAY TEST; I1SO 4920:2012

Performed in the conditioned room (21+1°C-65+4% RH)
Test was performed original sample.
‘Temperature of water 21.°C.

RESULT REQUIREMENT
25 1SO 3-4 Min 3
2. 1SO 3-4
3. 1SO 3-4

SPRAY RATING SCALE

100 I1SO 5 No sticking or wetting of the specimen face

90 1SO 4 Slight random sticking or wetting of the specimen face

801SO 3 Wetting of specimen face at spray points

7015802 Partial wetting of the specimen face beyond the spray points

501801 Complete wetting of the entire specimen face beyond the spray points
0 Complete wetting of the entire face of the specimen
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